LAZER Z. HP 523

For Serial Nos.
720,000 & Higher
Part No. 4500-258 Rev. B




PARTS

OVERNIGHT

" FREE

If your Exmark dealer does not have the
Exmark part in stock, Exmark will get the
parts to the dealer the next business day or
the part will be FREE Guaranteed!! (Some
restrictions apply. See your participating
Exmark Dealer for details.)




AAWARNING

READ OPERATOR’'S MANUAL BEFORE
OPERATING OR SERVICING EXMARK EQUIPMENT.

TABLE OF CONTENTS

Description Page
Decal GroUp .....oovviiiieeeee e 17-18
DT o3 [ €1 o] U o TR 3-4
Electrical Diagram ..o, 20
Electrical Group .........covveeiiiiiiie e 19
Electrical Logic Schematic...........ccc.cooiiiiiiiiien 21
ENgine Group .....o.eeoiiiiiiii e 15-16
Front Frame Group.........ccoeeeveiiiiiiiiieeieeeeeee e, 5-6
FUEI GroUP..... e 9
Hydraulic Group ........coooveviiiiiiiieece e 13-14
Main Frame Group.........ccoveveiiiieiiiiieeece e 7-8
Motion Control Group ......cccoueviiiiiiiiiiieee e 10
Park Brake Group ........cccoovviiiiiiiiiiiiieeeie e 11-12



DECK GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 | 3296-29 Nut, Nyloc 5/16-18 ........ccooviiiiiiieee 10 37 | 322-5 Screw, 5/16-18 X 1...ccocvvvveeiiieieiee 2
2 | 3256-3 Washer, 5/16 Std Flat..........c.ccccceevineenn. 6 38 | 1-652375-01 Chute WIdmt, Discharge...........cc.ccueene 1
3 | 103-2970-01 Shield, Belt ..........cocvvevieiiiiieeee 2 39 | 1-632199-01 Pin Widmt, Deck Strut...........c.cccecernen. 2
4 | 32128-20 Nut, Whizlock 5/16-18.........ccccerevvennenne. 7 40 | 103-1081 Strut Widmt, Assembly ............cccceeenee. 2
5 | 1-800017 Bolt, 5/16 X3 1/4 Tap....ccoveveerrieeee 2 41 | 322-3 Screw, 5/16-18 X 3/4.......ccovvvveiieienne. 2
6 | 3290-357 Nut, Whizlock 3/8-16... .3 42 | 3219-6 Nut, 5/8-18 ......cccoeene.

7 | 3256-24 Washer, 3/8 SAE Flat ..........cccceecvvenins 2 43 | 1-633029 Spherical Rod End

8 | 1-613098 Pulley, Idler........ccoeieiiiiiiieieceee 2 44 | 3253-8 Washer, Lock 5/8 ........cccccocvviiiiniiiiene 2
9 | 1-413113 Bushing, ldler.........cccooveiiiniiiiee 2 45 | 3217-11 Nut, 5/8-11 ..o 2
10 | 323-11 Screw, 3/8-19Xx2 1/4 ...cooovveiiiiieien. 1 46 | 1-602913-01 Baffle, Discharge .........cccceevieeeiiineeninen. 1
11 | 323-6 Screw, 3/8-16 X 1.....ccc...... A 47 | 1-800344 Screw, 5/8-11 X B...ccvvrvieieenieeeeee 2
12 | 98-5975 Washer, Disc Spring 3/8 .........ccccceennen. 10 48 | 302-19 Zerk, 1/4-18 Straight..........ccccovceeeiinnenne 5
13 | 103-5668 Plate, Belt Guide...........ccccevcvveniiiceennn. 1 49 | 109-1181 Strut WIdmt ..o 2
14 | 1-653190 SPACET ...uveiieeeeieceeee e 1 50 | 1-654552 Deck Complete Service ...........cccveeeeeenn. 1
15 | 1-413099 Pulley, Idler.......ccceviiiiiiiieeceee 1 51 | 3217-46 Nut, 3/4-16 Heavy.......cccccceevverreeceennnn. 3
16 | 1-653368 Belt, Deck Drive .........ccoocvviieieiiiiiiieen. 1 52 | 103-2802 Washer, Disc Spring 3/4.......cccccceevnnnn. 3
17 | 3296-39 Nut, Nyloc 3/8-16 ......cccvevvieiienieiee 19 53% | 1-653386 Sheave, Blade Drive.........ccccccoeviennennee. 3
18 | 103-3504 Bearing, Spherical...........ccccooiiiiiies 2 54 | 323-7 Screw, 3/8-16 X 1 1/4 ....coooiiiiiiiiiee 18
19 | 1-603401 SPACEN ....eiiiiieee e 1 55% | 103-1330 Guard, Bearing Top ......cccceevvieeeiiiiieais 3
20 | 103-3330 Spring, EXtension..........cccccceeiiieieiineenn. 1 56 | 103-9077 Cutter Housing Complete..........c.ccceenee 3
21 | 3211 Screw, 1/4-20 X 3/8 ....cceeeeveciiiireeeeeens 6 57 | 103-2535 Spacer, Guard Bottom...............ccuuveee. 3

22H | 103-5698 Kit, Idler Arm W/Bearings ............c......... 1 58%Q| 103-9071 Kit, Spindle .......ovveeeeiiiieeeee e 3
23 | 106-7159 O-TiNG. ettt 2 59 | 1-807268 Key, Machine.........ccccoovvviincniciecne
24 | 103-1898 Screw, 7/16-14 x 1 5/8 .... ..8 60 | 103-6402 Blade, Notched
25 | 32128-37 Nut, Whizlock 7/16-14........cccceirvenennn. 16 103-6387 Blade, Low Lift
26 | 1-633447 Chain, Deck Lift ......ccovveiieiiiiiicreee 4 + | 103-6392 Blade, Mulching .........cccocveiieiiiiniennn. 3
27 | 1-654478 Deck Widmt (1-652418-01) W/Decals...1 103-6382 Blade, Solid .......cccccveiiiiiiineeeeee 3
28 | 323-39 Screw, 3/8-16 X 5 ...oviiiiieiiieieieceeeee 1 103-6397 Blade, Extreme............ccccoeviiiiinnnnnn. 3
29 | 323-13 Screw, 3/8-16 X2 3/4 .......cccvveireiennn 2 61 | 103-3037 Bushing, Splined.........c.cccccovveviiiieennne 3
30 | 32128-33 Nut, Whizlock 1/4-20.........ccccoovirvennnnn. 6 62 | 109-5958 Screw, Hex Flange 1/2-20...................... 3
31 | 1-543963 Bumper, Rubber...........cccoiiiiiiiii. 2 63% | 103-8280 Housing W/Bearings..........c.cccocvveveeninnn. 3
32 | 322-2 Screw, 5/16-18 X 5/8 ......c.covvvvereirennenn 3 64 | 103-3505 Seal, Double, Lip ...c.ccoevieviiiiiiiiceee 1
33 | 3211-46 Screw, HH 3/8-24 x 2 Gr8 .........ccccvenee. 5 65 | 103-2916 Guard, TOP ..eeceeeeeeiere e 1
34 | 103-5364 Axle, Anti-Scalp Roller ............cccceeeeenn. 5 66 | 103-3506 Seal, Single Lip....ccccoovieiiiiiiiieiees 1

35+ | 1-603299 Roller, Anti-Scalp .........ccccevriveriiiniennn. 5 67 | 32120-10 Ring, Retaining ...........ccccocoiiiiiinn. 2
36 | 109-6658 Nut, Nyloc 3/8-16 FIg .......ccevvvriiennenne 5

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

Includes all items shown plus decals.

deE+ x4

Kit includes items #51, #52, #59, #61, & #62.

Requires installation of Micro-Mulch accessory for proper mulching. Mulch kit P/N MK523Q(52”).

Apply Mobil HTS grease (or a food-grade anti-sieze) between the spindles & bearings and spindles & sheaves and
under top bearing guard. DO NOT use a copper or nickel based anti-seize.
Kit 103-7263 includes antiscalp roller, axle, & mounting hardware.

Idler arm assembly also includes items #12 & #17.




DECK GROUP

6 5=
- 14 Ekzs
P
15 R
Sk
=

ﬁ\29 ‘
ot
12
T~17

Apply lubricant to threads as needed

to prevent seizing. Copper base
anfiseize preferable.

Grease is an acceptable substitute.

-4 -

22

/Install open end

of seal outward

Torque to

140-145 ft-bs 51—
52—

d

55-60 ft-lbs

50



FRONT FRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 103-2081 Asm, Lever W/Grip (103-2078-03).......... 1 33 | 103-0063 Seal, Bearing.......cccoceeeeieiieneieeen 4
2 1-633295 Grip, Lift Lever ... 1 34 | 1-633585 Bearing Cone........cccoceevviiiiniieieiiieee, 4
3 | 103-3718-03 Arm WIidmt, Deck Lift.. A 35 | 3274-18 Screw, Socket Head 5/16-18 x 1 1/4...... 2
4 | 1-633325 Spring, COMPpression ..........cccoceveeeecunenn. 1 36 | 103-2768 Guard, Seal .......cccceevciiiiiiiie 4
5 | 3256-24 Washer, 3/8 SAE .......ccooiiiiiiieiee 1 37 | 325-36 Screw, 1/2-13 X7 1/2 e 2
6 | 3296-39 Nut, Nyloc 3/8-16 .....cccvviieeiiiiieee 5 38 | 1-632511-01 Caster WiIdmt........cccoeeeeveieeiiiceieieeee 2
7 | 1-633068 Arm, Deck Lift.......cceoeiieiiiieieiieceee 2 39 | 3296-45 Nut, Nyloc 1/2-13 (Light Thin)................. 2
8 | 1-543508 Bearing Cup, Tapered Roller.................. 4 40 | 1-543511 Seal, Grease.......ccocceveeeeiiiiieeieeeeeean. 2
9 | 1-543509 Bearing Cone, Tapered Roller-................ 4 41 | 3218-2 Nut, Jam 5/16 .......coooiiiiieeieeeeee 2
10 | 323-9 Screw, 3/8-16 X 1 3/4 .....ccooiviiiiiiiee 1 42 | 103-5189 Asm, Caster Wheel (Pneumatic) ........... 2
11 | 1-653230-01 Plate, Deck Lift.......ccccoevevenieniiieenee. 1 1-633002 Tire, 13 x 5.0-6 4 Ply (Pneumatic).......... 2
12 | 323-13 Screw, 3/8-16 X2 3/4 .....covvvviiiiiiiics 1 103-3785 Asm, Caster Wheel (Semi-Pneumatic).. 2
13 | 1-633082 Bushing, Lift Lever........cccccconiiiiiiinins 1 43 | 1-633508 Washer, Spring Disk .........cccccocvieiinneene 6
14 | 109-1901 Plate Wildmt, Deck Lift W/Decal............. 1 44 | 3296-51 Nut, Nyloc 3/4-10 ..o 2
15 | 3290-357 Nut, Whizlock 3/8-16..........ccccevriiennenne. 15 45 | 103-4882 Cap, Grease ......coceeveeieeieeiieeie e 2

166 | 1-633097 Hitch Pin W/Lanyard... -1 46 | 109-8861-01 Floorpan Liftout...........c.cccoeeveeennnnne. 1
17 | 103-1987 Asm, Deck Lift Spring ..........ccccceeeeeennne 2 47 | 103-1918 BUSNING ..o 2
18 | 1-413088 Bushing, Lift Lever.........cccccceeeeiiiiiieen.. 1 48 | 3230-1 Bolt, Carriage 5/16-18 X 3/4 .........ooov...... 2

19% | 103-3833 Asm, Front Frame..........ccccccevvvvininennne. 1 49 | 32128-20 NUt, WhizIock 5/16-18 «.vveeoeeoeeeee 8
20 | 32151-103 E-RiNG...eiiiieiiee e 7 50 | 323-29 Screw, Cap 3/8-16 X 1.38 vvvvovvvvereereennn. 2
21 | 3256-29 Washer, 7/8 SAE Flat ........................... 7 51 | 322-3 SCrew, 5/16-18 X 3/4 ..e.oveeeoeeeoeeeeeoern, 6
22 | 1-652013-01 Shaft WId, Deck Lift LH............ccceneenee. 1 52 | 3256-3 Washer, 5/16 SAE Flat ..o, 4

23e | 109-7615-01 Shaft WId, Deck Lift RH ...........cceeenee. 1 53 | 98-5975 Washer, 3/8 DiSC SPANg .......vvverrrveennn. 12
24 302-19 Zerk, 1/4-28 Straight .............................. 5 54 3256-27 Washer, 5/8 SAE Flat.emeeeel 2
25 | 3217-11 Nut, 5/8-11 Regular...........cccccevveeenennnn. 8 55 | 109-8862-01 Floorpan Front
2611633441 Swivel, Deck MOUNL....cvovsosrvoe 4 56 | 323-6 SOTEW, 31816 X 1o
27 | 3218-6 Jam Nut, 5/8-11 ..o 4 57 | 103-1982 R
28 | 1-805517 Washer, 5/8 Std Flat.............................. 58 | 99-3870-01 Bracket, Floorpan ...

291 1653011 Rod, Deck Lift.......... 59 [ 1811010 PIUG.ceerevrrrromcrrmrsemenreesenessrssencrneesnn
30 | 1-653009  Spring, Deck Support 60 | 1-806005  Hairpin, COEr voovrorroooooooooooooooo 1
31 | 103-3155 Axle, Caster .........oovvveeiiiiiieiiiieiiieieeeeee, 2 61 | 323-8 SCrEW, 3/8-16 X 1 /2o 1
32% | 103-3051 Spacer, NUt........cccoeeiiiiieee, 4

Exmark red touch up paint (spray paint - P/N 1-850337 - .6 oz liquid bottle - P/N 103-9140).

*  Use Pro-Lock, Nut Type (P/N 1-840022, .5 ml tube) on spacer nut.

* Includes frame weldment plus items #9, #22, #23, #40, #45, and #59.

¢ Includes hitch pin plus hairpin, item #60.

e  Deck lift assist kit P/N 109-5201 (includes items #20, #21, and #23).




FRONT FRAME GROUP




MAINFRAME GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1@ | 103-3524 Seat, Complete W/Armrests .................. 1 234 | 103-4553 Asm, Rops Fold Pin..........ccccovvvveeeiiinnns 2
2 | 1-643255 Track, Seat (4" Adjust.) ........ccoveeeiineenn. 1 24 | 110-5850 Asm, Seat Frame ..........cccoccveviieiinnenn. 1
103-8386 Spring, Seat Rail...... 25 | 3296-73 Nut, Nyloc 1/4-20 (black)
3 1-543401 Spacer, Seat Track 26 | 103-7935-03 Bracket, Instrument Panel
4 | 103-0292 Cushion, Armrest (RH)..........ccccevinienns 1 27 | 322-4 Screw, HH 5/16-18 X 7/8........ccceeviueeennn 2
+ | 103-0291 Cushion, Armrest (LH) . A 28 | 1-513658 Bumper
5 103-3520 Cushion, Backrest..........cccccceveeeieivnnennn.. 1 29 | 109-2365 Bumper, Rubber
6 | 1-653159 Wheel/Tire ASSY ....oevviiieiiiieiiieeeiienn 2 30 | 1-633859 Seat Frame........ccccoiiiiiiiiinceeeee 1
1-653161 31 | 322-2 Screw, 5/16-18 x 5/8 ..6
1-653160 Tire, 23 x 9.5-12-4 Ply 32 | 1-633396 Clip, LOOM ...t 1
7 | 103-5961 Catch, Seat Latch ........ccccoeeviiiiiiiies 1 33 | 3256-3 Washer, Flat Std 5/16...........ccccceevnenne 4
8 | 323-39 Screw, 3/8-16 x5..... 34 | 103-8383 Bolt, Seat Cushion |
9 | 32128-20 Nut, Whizlock 5/16-18 35 | 110-0883 Asm, Seat Belt...........ccceevviiiiiiieie 1
10 | 3296-29 Nut, Nyloc 5/16-18 .......ccccveiiiiiieiiiieee 36 | 3296-7 Nut, Nyloc 7/16-20........ccoeviiiiiiiieen.
11 | 103-1731 Rod, Seat Hold Up... . 37 | 3231-22 Bolt, Carriage 3/8-16x1 .....
12 | 322-5 Screw, 5/16-18 X 1 ..coocieiiiiiiieceeiee 38 | 325-13 Screw, HH 1/2-13 x 3 1/4
13 | 112-9007 Asm, Mainframe(112-9009-03) 39 | 32128-23 Nut, Hex Flange Side Lock 1/2-13 ......... 2
W/DECAIS ....eeeeeeeeiiiiiiee e 1 40 | 107-3155 Cotter, Hair Pin Double Loop
14 | 32128-33 Nut, Nyloc 1/4-20 .......ooooiiieiiiiieiiieeee 2 41 | 32124 Screw, HH 7/16-10 X 1.....ccovviiieiiiies
15 | 242-50 Nut, Wheel 1/2-20.........cccceiiiiiiiiiies 8 42 | 323-6 Screw, HH 3/8-16 X 1....ccccvevviiieiiiies
16 | 3296-39 Nut, Nyloc 3/8-16 43 | 3290-357 Nut, Whizlock 3/8-16 ....
17 | 109-2164 Asm, Console(103-9843-03) 44 | 98-5975 Washer, Spring Disk 3/8
W/DECAIS ....eeeeeeeeiiiiiiee e 1 45 | 103-4434
18 | 109-2165 Panel, Instrument (103-7939-03) 46 | 110-5808
W/DECAIS ....eeeeeeeeiiiiiiee e 1 47 | 107-0075
19% | FRPSL Kit, RopS LHP .....cooiiiiiiiiiiieeee 1 48 | 110-5831
20 | 322-3 Screw, 5/16 —18 x 3/4 .. 49 | 323-20 Screw, 3/8-16 x 3 1/4.... .1
21 | 103-3521 Cushion, Seat .....cccccoceeiiiieiiiiiieiiieee 50 | 3256-24 Washer, 3/8 SAE Flat.........ccccocoveeinenne 1
22 | 3256-23 Washer, Flat 5/16 SAE .........cccccceeiineen. 2

Exmark black touch up spray paint — gloss black.

PO 4

Not lllustrated.
Includes ROPS fold pin plus hairpin item #40.
Rollover protection frame is serviced as a complete assembly only. Includes complete ROPS frame, mounting

hardware, fold pivot and locking hardware, seat frame assembly item #24, catch item #7, and seat belt assembly

item #35.

Includes armrests and seat back decal. Does not include seat belt or tracks.




MAINFRAME GROUP




FUEL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-303077 Clamp, Fuel Line......c.cccooueeiniiiiiniiiee 12 16% | 109-0686 Asm, Tank Fuel (RH).........cccoceeviniennn 1
24 | Kohler Part No. 2405010 Fuel Filter.................. 1 17 | 109-4509 Asm, Control Panel W/Decals ............... 1
3 | 109-2225 Hose, Fuel Line 20 1/2”.......cccceevuveennnen. 2 18 | 109-3987 Control, Throttle (Red).........ccccecveeennen. 1
4 | 109-0275 Hose, Fuel Line 32”..........ccocveviiiiieninen. 1 19 | 109-4211 Control, Choke (Black) (Kohler)............. 1
5 | 1-603770 Valve, FUuel.......cccccoovviiiiiiieeeeeieeeeee 1 109-4210 Control, Choke (Black) (Kawasaki)........ 1
6 | 109-0346 Cap, Fuel Tank ........cccooiiieiniieiiiiiiees 2 20 | 1-303335 Plastic Tie (Large) .......ccccuvveerniieeenninnen. 1
7V | 103-2605 Fitting, Fuel Bulkhead W/Strainer ..........2 21 | 99-5005 Fitting, Barbed Tee.........c..coinninnns 1
103-2784 O-RING v, 2 22 | 103-6563 Kit, Fuel Gage .........ccoeovvveviieiiniicce, 1
8 | 1-543296 Grommet, FUEl LiN€ .....ooveveveveeeerererennn 2 23 | 109-0660 Hose, Fuel Line 31/2” ... 1
9 | 3223 Screw, 5/16-18 X 3/4 ..o, 5 241 | 109-2661 Screw, PPH #10-24 X 1/2 ......vvvvvvvevenan. 4
10 | 1-805005 Washer, LoCk 5/16.......ooveveeevveeeenn, 4 25 | 109-0304 Hose, Fuel Line 2 1/2" ...l 2
11 | 3256-23 Washer, 5/16 SAE ... ;) 26 | 1-807513 Bolt, Carriage #10-24 X 1/2......cccoeeueeee. 4
12 | 3296-47 NUt, NYIOC 5/16-18 ..., 4 27 | 3296-2 Nut, Nyloc #10-24.......ccoeiviiiiiiiee, 4
13 | 1-633349 Spring, FUel TanK..........ocoeeereerereerean, 4 28 | 1-633396 Clip, Loom 5/8 ........ccooiiii 1
14<- | 1-633023 Stud, FUel Tank ......oooveeeeeeeeeeeeeeeen, 4 29 | 32128-20 Nut, Whizlock 5/16-18 ...........cccccceeeiens 1
15% | 103-4898 Asm, Tank Fuel (LH).......ooveveeereererenan. 1 30 | 99-5000 Valve, Fuel ChecK .........cccoeeeeeeiiiiinnnn. 2
<> Use Pro-Lock, Retaining Type (P/N 1-840023, .5ml tube) on stud threads going into tank.
4+ Refer to Engine Owner’s manual. (Fuel filter Must be 15 Micron or smaller).
% Includes tank, cap, fitting, and studs. LH tank also includes fuel gauge.
V¥ Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on fuel fitting.
B Snug fit only on slotted holes, Do Not Overtighten, tank must be able to expand.




MOTION CONTROL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 103-3458 Handle 103-3327-03 W/Grip (RH).......... 1 22 | 103-4101 Pin, Damper Anchor ..........cccccoevveieennnn. 2
* | 103-3457 Handle 103-3326-03 W/Grip (LH)........... 1 23 | 3256-23 Washer, 5/16 SAE ..........ccccevvieiiennenne. 4
2 103-3456 Grip, Motion Cntrl Handle....................... 2 24 | 32120-35 E-RiNG ..oeeiiiiii e 2
3 | 323-6 Screw, 3/8-16 X 1 ..vvveeeeeieiieieee e 4 25 | 109-2339 Damper.......ccoccviiiieeeieeeee e 2
4 | 98-5975 Washer, Disc Spring 3/8 .........cccceeineenn. 4 26 | 1-403180 Screw, 5/16-18x1 1/4 Special ................ 2
5 | 103-0407 Arm, Control Shaft ..........cccoceiiiiiennn. 2 27 | 1-633102 Bearing, Flanged ..........cccccovieiiiiiiennnen. 4
6 | 323-9 Screw, 3/8-16 X 1 3/4 ....coovviiiiiiieiienne 6 28 | 103-4774 Bracket, Motion Control(LH) .................. 1
7 | 103-4773 Bracket, Motion Cntrl (RH)..................... 1 29 | 3256-2 Washer, 1/4 ... 2
8 | 3296-39 Nut, Nyloc 3/8-16 .......ccvevvieiiiiienee 6 30 | 3219-2 Nut, 5/16-24.....c.ooiiieiieeereeeee e 10
9 | 3234 Screw, 3/8-16 X 3/4 ......ooeevieiiiiieie 8 31 | 109-3908 Tab, Adjustment ..........cccooveiiniieie 2
10 | 32128-20 Nut, Whizlock 5/16-18.........cccceeevvennenne. 6 32 | 1-303105 YOKE ..ot 2

114 | 1-803022 Setscrew, 5/16 X 5/8 .......cccovevcvievieeriniens 2 33 | 1-808280 Pin, Clevis 5/16 X 1.....cccccvevverrieieenne 2
12 | 103-3717 Arm, Pump Control ..........cccceeevvvveneeeene 2 34 | 3272-5 Pin, Cotter 3/32 X 1/2.....vvvveeeeiieeeee 2
13 | 3256-3 Washer, 5/16 Std..........cccocvveviieiienniene 4 35 | 1-543017 Ball Joint (RH) ....coocviiiiiiiiieceee 2
14 | 1-633152 Ball Joint (LH) .....ooviiiieiieiieeiee 2 36 | 1-323245 Spring, COMPression ...........cocveeiieeeens 2
15 | 322-6 Screw, 5/16-18 x 1 1/4 .ccoovveiiiiiie 4 37 | 103-3060 Knob, Tracking ........ccccoooeeiniiiiiiiienen. 1
16 | 1-603737 Bolt, (Neutral Return).........c.cccceeviieeennns 2 38 | 103-4326 Asm, Tracking ........ccoccveeriniiiieieeeiinnnns 1
17 | 1-603807 Spring, (Neutral Return)............cccoceeee. 2 39 | 103-4327 Asm, Tracking .......cccooeveeiniiiiniiieiiene 1
18 | 109-3769 Bushing, Nylon (Reverse Ind.) .............. 2 40 | 3217-6 Nut, Hex 5/16-18........ccooveiiiiiieiiieee, 2
19 | 1-804524 Nut, 5/16-24 (LH) ..c.ooveieiiieeeee 3 41 | 3230-23 Bolt, Carriage 5/16-18 x 3/4, short neck. 2
20 | 103-3066 Link, Pump Control ..........cccccoervviennenne. 2 42 | 3296-29 Nut, Nyloc 5/16-18.........occvviriiiieieeee 6
21 | 3290-357 Nut, Whizlock 3/8-16........c.ccccevvvernenn 8

Exmark black touch up spray paint — gloss black.
*  Not lllustrated.
& Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on setscrews.

-10 -



PARK BRAKE GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-652073-03 Crank Widmt, Brake...........ccccceeveviniennne 1 18 | 1-633144 Pin, Trunion ... 2
2 | 327210 Pin, Cotter 1/8 X 3/4 .......cccvvvveriieeen. 2 19 | 3256-4 Washer, 3/8 Std........cccooeeriiiiiniiiene 4
3 | 1-633131 YOKE ..ot 4 20 | 1-633454 Spring, Brake Rod ..........ccoevvviiiieniene. 2
4 | 1-808285 Pin, Clevis 3/8 X 1 1/8 .....cccoevveriieene. 2 21 | 3234 Screw, 3/8-16 X 3/4....cccveveeeiiieiee 9
5 | 3219-3 Nut, 3/8-24 ... 8 22 | 103-4630 Asm, Lever (1-653074-03) W/Grip......... 1
6 103-0356 Rod, Brake.........ccuuvevevieeeiiiiiiiiiiiiieieiennnns 2 23 | 1-633268 Grip, Brake Lever.........ccccccvvveeeeeccinnenn.. 1
7 | 1-653380 Spacer (LONG) ...cocuveverieieaiiee e 4 24 | 1-653381 Spacer(Short) .......cooieeeiiieiiieeiieees 4
8 | 3257-42 Woodruff Key, 5/16 X 1 ...ccoovieeiiieieen. 2 25 | 109-5618 Nut, Square Special 1/2-13.................... 8
9 | 32517 Screw, HH 1/2-13 X4 ...oooviiiiiiiiee 8 26 | 103-2399 Pin, Spring Clevis .........cccccevveveiiniennnen. 2
10 | 103-9761 Band, Brake.........ccccccoiiiiiiiiiiii 2 27 | 1-633102 Bearing, Flange .........cccooceeiiiiiiiccnnne 4
11 | 103-0590 Hub & Drum W/Studs, Plated ................ 2 28 | 3290-357 Nut, Whizlock 3/8-16 .........cccevevieieeninnne 8

1-633926 Stud, Wheel ... 8 29 | 103-3116 Shaft Widmt, Brake .........ccccocerviennnnne. 1
12 | 1-809036 Nut, Slotted 1.00-20........cccevvvriiennenne. 2 30 | 1-653061 Linkage, Brake Handle ............c.cccceee. 1
13 | 1-806800 Pin, Cotter 9/64 x 1 1/2 ......cooveviiiiies 2 31 | 1481 ZerK, Grease. .......cccveiiieeenieeeiieieeeeen 2
14 | 103-0374 Retainer, Brake Band.............cccccceeeenn. 2 32 | 98-5975 Washer, Disc Spring 3/8........ccccceevueen. 1
15 | 103-0384 SPACEN ...t 6 33 | 1-523157 Washer, Spacer........cccccceeeeevvieeeeeeciines 2
16 | 322-9 Screw, 5/16-18 X 1 3/4 ....cccvvvieieens 6 34 | 103-0353-03 Bracket, Brake..........ccccoecveniiriciiecnnnn. 2
17 | 32151-48 Ring, Retaining ..........ccocccvvieieiiiiiiieen. 1

Exmark black touch up spray paint — gloss black.

-11 -




PARK BRAKE GROUP

[=2]
N

-12-



HYDRAULIC GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 103-1947 Asm, Reservoir W/ Decal............c.c...... 1 26 | 3256-24 Washer, 3/8 SAE Flat ..........ccccoecvvenene 1
2 103-7615 Asm, Cap W/Gasket ...........cccevvvvereeeenne 1 27 | 103-3504 Bearing, Spherical ...........cccocceeiiiiennnen. 2
3 | 103-1949 Gasket, Reservoir Cap.......ccccceeeviiveeennne 1 28 | 1-603991 Adapter, Straight (LH Wheel Motor)....... 2
4 | 321-6 Screw, 1/4-20 X 1.0 coooevveiiiieeeeeeiee 2 1-603919 Boss O-RiNG .....oevviiiiiiiiiiieieece e, 1
5 | 3256-22 Washer, Flat SAE 1/4 ......ccccciiviiiniens 2 1-603992 Flare O-RiNG ...cocvvvviiiiiiiieeeccee 1
6 | 103-3071-03 WId, Reservoir Stand............cccccvevunennee. 1 29 | 3290-357 Nut, Whizlock 3/8-16 ..........cccecvveveeninnne 6
7 | 103-1801 Adapter, Straight .........cccccoviiiiii. 1 30 | 323-7 Screw, 3/8-16 X1 1/4 ...coooviiiiieiiiee 4

1-603921 Boss O-RiNgG ...covveviiiiieiiiieeeicecieeee 1 31 | 103-1940 Adapter, Straight Long .........ccccoceeeineene 4
8 | 103-1912 Adapter, Straight .........cccccoviiiiii. 1 1-603920 Boss O-RiNG .....oevviiiiiiiiiiieieece e, 1
1-603921 Boss O-RiNgG ...covveviiiiieiiiieeeicecieeee 1 1-603992 Flare O-RiNG ...ccoveiiiiiiiiiiieeeeceee, 1
9 | 103-1716 Clamp, Hose (17/32) ....cccovvvveerieieene. 3 32<-| 1-803050 Setscrew, .312-18 X .75 ....ccccvvrverrenee. 4
10 | 103-1988 Clamp, Hose (11/16) ...cccceeviiieiiiinieas 3 33 | 1-653156 Sheave, Pump Drive ........cccocoeeiiiiennns 2
11 | 103-3077 Asm, Supply HOSE .....cceevviiiiiiiiieee, 1 34 | 103-4480 Spring, Extension ............ccccviiiiiiiiens 1
12 | 103-2889 Asm, Filter Head ...........ccccoovvviniiiciennn. 1 35 | 3296-39 Nut, Nyloc 3/8-16 .....cccevvvvieiierricieeiene 1
103-1912 Adapter, Straight..........ccccooiiiiiiiie. 2 36 | 98-5975 Washer, Disc Spring .........ccccovceeeiinnenn. 1
1-603921 O-RiNG .oeiiieiicee e 1 37 | 103-3505 Seal, Double, Lip ...c.ccoeiienieniiiiciee 1
13 | 321-3 Screw, 1/4-20 X 5/8 ......cceeveccvveeeeeeeeenns 2 38 | 103-5677 SPACEN ....iiieiie et 1
14 | 322-5 Screw, 5/16-18 X 1 .ooooiiiiiieiieceee 2 39 | 109-4311 Arm, Idler W/ Bearings ........ccccceeevneenne 1
15 | 1-805004 Lockwasher...........ccccoveiiiiiiiiiiiie 2 40 | 3234-11 Screw, 3/8-16 x 1 Whizlock.................... 1
16 | 109-4180 Element, Oil Filter ........ccccoovviviiieennn. 1 41 | 302-40 Zerk, 90° 1/4-28.......ccoeveiiriiiieiiciee 1
V¥ | 1-523541 Element, Oil Filter (Winter) .................... 1 42 | 3239 Screw, 3/8-16 X 1 3/4...cooevieiiiieee 1
17 | 103-2930 Asm, Charge HOS€ .........ccoocuveviiieiennn. 1 43 | 98-5961 Screw, 3/8-16 X4 Gr8.......cccoceveiieeeens 1
18 | 103-2357 Asm, Case Drain Hose ...........cccccoeeeen. 1 44 | 3256-4 Washer, 3/8 Std Flat ............ccccovcvveiene 1
19 | 1-653437 Hose, RHRear........ccccoevieniiiicee 1 45 | 106-7159 O-TING 1t 2
20 | 1-653436 Hose, RH Front........ccccoovvniiinciieennn. 1 46 | 32128-20 Nut, 5/16-18 Whizlock .........ccccvveveeninnne 2
21 | 1-633605 Elbow, 90° (RH Wheel Motor) ............... 2 47 | 109-4077 Pulley, Idler .......cccocoveiiniiiiceeeee 1
1-603919 Boss O-RiNG ..oooovveiiiriieiiieee e 1 48 | 103-3810 Hose, LH ..o 2
1-603992 Flare O-RiNG .....cooviiieiiiiieiiieeeieceee 1 49 | 103-4761 Belt, Pump Drive.........ccooeveeiiiiiiiiicee 1
22 | 1-523328 Motor, Wheel ..., 2 50 | 103-1942 Pump, Hydro .......ccccovieeeiiiieees 2
103-6995 Kit, Output Shaft & Seals....................... 1 103-2664 Kit, Input Shaft 10A .......cccoeeiiiieeeee 1
103-6994 Kit, Seal ......oovviiiiiriiiieceee 1 94-6922 Kit, Thrust Bearing 10A .........ccooeeeenneene 1
23 | 103-1799 Elbow, 90° .....ooiiiiieiiee e 2 103-2666 Kit, Cylinder Block 10A .........cccceeveeinene 1
1-603921 Boss O-RiNG ....cveeviiiiieiiieeiiicececeee 1 105-6184 Kit, Overhaul Seal ...........cccocoevviiiennnen. 1
24 | 1-807272 Key 5 X5 X25mm ...ccocvveviiiiiinieiee 2 103-2741 Kit, Shock Valve 10a/10l ...........ccceeneee. 1
25 | 103-1802 Elbow, 90° .....ooiiiiieiee e 2 51 | 103-3506 Seal, Single Lip.....ccocovvvieneiiieiciee 1
1-603921 Boss O-RiNgG ....ovveeiiiiieiiiieeeieeeeceee 1 52 | 32120-10 Ring, Retaining ........cccccovvveeiiiiiiiie 2

Exmark black touch up spray paint — gloss black.
V¥ Use only for operation below 32°F (0°C).
<> Use Pro-Lock, Nut Type (P/N 1-840022).

-13-




HYDRAULIC GROUP

Install openend ——__|
of seal outward




ENGINE GROUP

Item | Part No. Description Qty. ltem | Part No. Description Qty.
1 103-3078-03 Strap, Engine Guard .............cccceevieeennn 2 21 | 103-2308 Spacer, Crankshaft (23HP)................... 1
2 | 32128-20 Nut, Whizlock 5/16-18........cccccevivvennenne. 20 103-9891 Spacer, Crankshaft (27HP).................... 1
3 | 322-3 Screw, 5/16-18x3/4 ..... 2 22 | 33113-020 Screw, HH M6-1 x 20mm
4 | 3212-10 Screw, HH 7/16-20 X 2 1/2 ......coocevnnenee 1 23 | 33013-00 Nut, Hex MB-1 .......ccoeiiiiiiiiieiiieee
5 | 103-3913 Sheave, Pump Drive (23HP).................. 1 24 | 1-603610 Washer, Disc Spring 7/16...........cc......... 2

103-9772 Sheave, Pump Drive (27HP).................. 1 25¢ | 3212-10 Screw, 7/16-20 X 2 1/2.....cccveveeiiicne 1
6 | 103-3426 Muffler, Kit .......oooeiieeee 1 26 | 1-303335 Plastic Tie (Large) .....ccoovveveerreereerneens 1
7 | 1-805005 Washer, Lock 5/16 Heavy 1 27 | 1-303334 Washer, Spring Disc
8 | 3256-3 Washer, 5/16 Std Flat............cccocvvine 2 28 | 3256-23 Washer, 5/16 SAE Flat
9 | 32128-20 Nut, Whizlock 5/16-18........cccccevivvennenne. 4 29 | 103-2740-03 Shield, Heat..........cccocoeeveiiiiiieice 1
10 | 322-10 Screw, HH 5/16-18 X 2.....ccovvvieiiiine 4 30 | 109-9276 Clutch, W/Pigtail (23HP)........ccccocvvvnene 1
11 | 103-3218-03 WiId, Tailpipe Guard ...........ccccervvenuernnee. 1 109-9275 Clutch, W/Pigtail (27HP)........ccccoovvrnene 1

12<-| 109-0876 Asm, Oil Drain W/PIUG ........cccooveiieeninnn. 1 103-3012 Kit, Brake Pole Module...........cccccceneene 1

13 | 109-8385-03 Anchor, Clutch (27HP) .......ccccevvvenuiennee. 1 31 | 103-2988-03 Bracket, Muffler RH............ccccceeieeneen. 1
109-7070-03 Anchor, Clutch (23HP)........cccccevviennines 1 32 | 107-8421-03 Counterweight, 60# ...........ccccvvviieennnnn. 1
14 | 103-3094-03 Deflector, Air LH .......cociiiiiiiiiiicee, 1 33 | 322-7 Screw, Cap HH 5/16-18x1 1/2 ............... 8
15 | 1-805004 Washer, Lock 1/4 HVY......ccoceeviiiieennnn. 4 34 | 1-653291 GaSKet...cueieiieiee e 2
16 | 32128-33 Nut, Flange 1/4-20 ........ccccoovievviieennnnn. 6 35 | 109-1012 PIUG .o 1
17 | 3229-10 Screw, Carr 1/4-20 X 1/2 .cooovoveiiins 6 36 | 103-2987-03 Bracket, Muffler LH..........cc.cccoveieennnn. 1
18 | 103-3288-03 Guard, Muffler RH..........cccoeviiniine. 1 37 | 103-3095-03 Deflector, Air RH .......ccoceiriiiiiiiieenn. 1
19 | 103-3287-03 Guard, Muffler LH ... A 38 | 322-5
20 | 1-807259 KBY et 1

Exmark black touch up spray paint — gloss black.
<~ Use a Teflon Pipe Sealant or equivalent on threads.
& Use Pro-Lock, Nut Type (P/N 1-840022, .5ml tube) on clutch bolt.

Kohler Replacement Parts List

(Refer to Engine Owner’s Manual)

Description Kohler P/N
Air Filter Element — Outer 2508301-S
Air Filter Element — Inner.............. 2508304-S
Ol Filter.......ocoveeiiiiiiee e 12 050 01

-15-




ENGINE GROUP

OIL DRAN

Torque to
115135 in-lbs

@/ Torque To
20-24 ft-Ibs

2

1

Apply threadlocker

Torque to 55-60 ftbs

L

Orient washers

as shown.

-16 -



DECAL GROUP

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 103-4891 Decal, Console LHP...........ccccceeiiiiens 1 14 | 1-523552 Decal, Hyd Tank/Hot Surface ................ 1
2 1-513748 Decal, Guard..........cccccveveverenenineiiieiennnnns 1 15 | 1-653147 Decal, Deck Height..........ccccoiiiiiinnene. 1
3 | 1-633922 Decal, Anti-Scalp ........ccoocveiriiiiiniiiees 1 16 | 109-3148 Decal, Bolt Torque...........ccoocueeevciviennnnen. 2
4 1-403132 Decal, Commercial 52" ..........ccccceeunnnnn. 1 17 | 103-2644 Decal, Exhaust System............ccccccoe.... 1
5 | 1-5613742 Decal, NO Step.....cccccvvveeiiieniiiieiee 2 18 | 103-3142 Decal, LHP Model.........ccccovieiiiieennne 1
6 107-2112 Decal, Danger Slope.........ccccceeeiiiinneennn. 1 19 | 103-6340 Decal, Check Service ........cccoecuveeeeennn. 1
7 | 107-2102 Decal, ROPS Folding..........coceeevuevennnen. 1 20 | 103-2882 Decal, Exmark Logo .......cccocoevvvciiiennnnn. 1
8 | 98-5954 Decal, Missing Cover..........cccceevciniennae 2 21 | 1-303520 Decal, Tri-Vantage.........cccccocovevciiennnen. 1
9 | 103-4892 Decal, Throttle .........cccocoveiiiiiiiiiie. 1 22 | 109-7949 Decal, Wheel Hub Slotted...................... 2
10 | 1-303508 Decal, Discharge Warning ..................... 1 23 | 109-1196 Decal, Ignition/PTO ......cccceeeiiiiiiiieeene 1
11 | 1-513746 Decal, Muffler..........cccocveiiinciicee, 2 24 | 103-4930 Decal, ChoKe.........cceveiiiiiiiciieceee 1
12 | 103-9287 Decal, Belt Routing ...........ccoeeeiiiiiiiennnn. 1 25 | 108-5995 Decal, Top Console ........cccceeviiiieieeenne 1
13 | 1-403005 Decal, Danger .2 103-4581 Decal Kit

-17 -




DECAL GROUP

RELEASE

AWARNING Lom

A

To avoid serious injury or death:
* Read and understand the operator's manual before using
this machine.
Do NOT operate unless frained to safely use this machine.
To avoid serious injury or death: + Do NOT operate under the influence of alcohol or drugs.

CUTTING
HEIGHT
« Pick up objects that could be thrown by the blades. Do NOT operate without shields, guards, and safety devices
- Do NOT mow when people and pets are in the area. in place and working
- Do NOT carry passengers Check the function of the operator presence controls (OPC)
* Look behind and to the side before changing directions. safety system daily. Do NOT defeat the OPC system
® - Before leaving operator's position: Stop engine and remove key before adjusting, servicing,
- Disengage PT0. or cleaning machine and attachments.
ENGAGE - Move drive levers out to neutral lock position. Hearing protection is recommended.
- Engage park brake.
- Stop engine.

103-4891

3

\ p A WARNING
ACAUTION ANTI-SCALP ROLLER g
8 " "
DO NOT OPERATE ADJUSTMENT [a I ;):::;Islggo:ugownf:og‘mss or steep slopes can cause sliding \
WITHOUT GUARD FOR NORMAL OPERATING CONDITIONS, PLACE L Wheels d " I hich P
IN PLAC! ROLLERS IN POSITIONS SHOWN FOR 3/4° (19 mm) * Wheels I""FF"‘Q over e gesdca"‘h“”ze rollovers, whicl e Qo .
GROUND CLEARANCE = may result in serious injury, death or drowning.
7 ; [d)] To avoid loss of control and possibility of rollover: %ﬁm
: Do NOT operate near drop-offs or near water. L thanis
i CUIESL“ES"E'G]"T (@] -Do NOT operate on slopes greater than 15°.
N ; (mm) = ‘Reduce speed and use extreme caution on slopes.
: 2.0(51 -Avoid sudden turns or rapid speed changes.
AWARNING : 22 %i There s o roll over protection when the roll bar is down.
35(90) Always keep roll bar in the raised and locked position
FoR FLOTATION, ROLLERS MAY BE and use seat belf.
[POSITIONED LOWER, BUT LIUST MANTAIN AMINMUM Read and follow rollover protection instructions and warning.
(OF 114 (54 mm) GROUND CLEARANCE. NEVER POSITION DO NOT OPERATE WITHOUT
[THE ROLLERS TO SUPPORT THE MOWER DECK
.

DISCHARGE DEFLECTOR, ENTIRE
GRASS COLLECTION SYSTEM, OR
MULCH KIT IN PLACE. DO NOT
REMOVE GRASS CATCHER UNTIL
BLADES HAVE STOPPED. 103808

m—4-40DTH

DANGER

KEEP HANDS and FEET AWAY

ADANGER
ACAUTION
exmark MUFFLER AND

SHIELDS MAY
EXCEED 150

w2

A WARNING

+ Hot exhaust componens may
ignite fuel or debris

slope aperation i

Slope operaton, Lubricate Blade Bolt « Fire or explosion may s

threads with copper based resulting in property dat
antiseize or grease personal injury Dvueah
and torque to e
SO BT, aripreervrog i CHECK/SERVICE REFERENCE AID
— ﬁﬁGREASE LUBE POINTS AT INTERVALS SHOWN.
HYDRALLIC OL - USE ONLY (_1/‘7 CHECK HYDRAULIC FLUID AT INTERVAL SHOWN.
MOBIL 1 SAE 15W-50 (USE ONLY MOBIL 1 15W-50 SYNTHETIC MOTOR OIL.)
SYNTHETIC ENGINE OIL * @ 'SEE ENGINE OPERATOR'S MANUAL FOR SERVICING ENGINE.
ALLTO TOP OF BAFFLE @ CHECK TIRE PRESSURE IN PNEUMATIC TIRES -
13 PSI AT INTERVAL SHOWN.

CAUTION ) SEE OPERATORS MANUAL FOR ADDITIONAL DETAILS
HOT (1) a0 HouRs

40HOURS

YEARLY <

<40 HOURS
EARLY

YEARLY <—

40HOURS
40HOURS

Torque Wheel Lug Nuts to 90-5 fl-Ihs (122-129 Nem). | Check after frst

Torque Wheel Hub Slofted Nuf fo 125 ft-Ibs (169 N-m) min. | 100 hrs 1y
L)) See Operator's Manual for more details. 500 hrs thereafter.

BSTM{T

1091196

A WARN'NG Battery contains sulfuric acid. Avoid contact and always shield eyes,
face, skin and clothing from battery. Cigarettes, flames or sparks could
cause battery to explode. Do not charge or use booster cables or adiust post
connections without proper training. In event of an accident flush with water

immediately. Keep out of reach of children. tonsoss |L_° e

| W



ELECTRICAL GROUP

TO
CLUTCH

Item | Part No. Description Qty. Item | Part No. Description Qty.
1 1-543792 Wingnut, Nyloc 1/4-20.........ccccccevceennnnn. 2 22 | 1-303287 Plastic Tie, Small .......c.cccervvniiiieennnne 2
2 | 107-9277-03 Strap, Battery Holdown ..............cccccueeee. 1 23 | 1-543393 Insulator, Solenoid (+)......cccccveerrieeennnen. 1
3 | 1-633651 Bolt, Battery Holdown..............c.ccccouenee. 2 24 | 1-643275 Relay, 12 V..o 2
4 | 103-0705 Cable, Ground (=) ....ccvveeerveeeiiiieeiiieeee 1 25 | 1-803075 Screw-head, Truss [#10-24X.75]............ 2
5 | 109-2407 Insulator, Battery..........ccccceevviiiiinencnnn. 1 26 | 103-5685 Asm, Seat Switch Actuator .................... 1
6 | 321-4 Screw, 1/4-20 X 3/4 .....c.cvevveicieiieiens 3 27 | 1-543286 Grommet .......coevcieiierieeee e 2
7 | 3256-2 Washer, 1/4 Flat .......cccccooveiiienininens 2 28 | 1-633396 Clip, Loom 5/8 ......coovviriiiiiieieeee 1
8 | 32128-33 Nut, 1/4-20 Whizlock .. .3 29 | 1-513051 Switch, Drive Lever N.O....

9 | 3296-29 Nut, Nyloc 5/16-18 ........coooviiiiiiieee 1 30 | 1-303335 Plastic Tie, Large .......cccocceevvevvieieennnn.
10 | 109-7630 Cable, Battery (+)......ccoceeviveeriieeenineenne 1 31 | 1-513374 Meter, Engine Hours............ccceeviviennen. 1
11 | 1-800282 Screw, 5/16-18 X 7 .....oovvveiieiiieiieeieene 1 32 | 1-633111 Switch, Brake N.O./N.C.. ......ccccovvrnrnnn. 1
12 | 1-523415 Spring, Seat Switch...........cccoeviieeinenn. 1 33 | 103-5218 Module, Seat Delay ..........ccocceeveiveeennen. 1
13 | 3290-500 Screw, #10-24 x 5/8 .............. ....10 34 | 109-4736 Asm, Switch W/Nut
14 | 1-652072-03 Bracket Wildmt, Seat Switch.................. 1 35 | 103-2106 Key, Exmark Logo .......ccoeveeiiiiiiiieeeennne
15 | 322-3 Screw, 5/16-18 X 3/4 .....cooviieiiiiiiein 2 1-603511 Key, Ignition........ccooceeiiiiiieeecee, 1
16 | 32128-20 Nut, Whizlock 5/16-18.........ccccerevvennenne. 4 36 | 103-5221 Switch, Blade.........ccccoeviviieniiieee 1
17 | 1-653036 WaSher.......ccoooveiiiiieiec e 1 37 | 3296-2 Nut, Nyloc #10-24 ......ccoooviiiiiiieeeee 4
18 | 1-513152 Switch, Seat.......cccceciiiiiii 1 38 | 103-0498 Nut, Ignition ..o 1
19 | 1-633181 Plate ....ooeieiee 4 39 | 103-1193 Clip, Loom Half .....c.ocooiiiiiiiiiceee 1
20 | 1-816001 Fuse-20 AMP .....ooriieiiiieencec e 2 40 | 3217-6 Nut, Hex 5/16-18.......ccccevvviiiiriicieeene 1
214 | 103-9259 Harness, Wiring ........ccccveveeiiiiiiieeceennne 1 41 | 109-9274 Harness, Clutch........ccocooeiiiiiiiniiie, 1

Exmark black touch up spray paint — gloss black.
& Use dielectric grease on all wiring harness connectors.

-19-




ELECTRICAL DIAGRAM

AV 13
o

—
=
)
-

039Y3N3 Tivae

INAEE!
JEIIN

HLIN N3dD

(039Y9N3 Tiva8
HLIN 035070

Diyad TO4IND

NOLLOW H1

NOLLISOA 007 YN NI
SHIAIT T0AINDD HLIA 03SOTD 3
SHILIAS TOIINDD NOTLON HLOA

TOAINDD

NOLLOK

Hd

"ON3 39N WOYH 0INITA SaOLI3NNDD

T oZEBE = o EawkE AR S - = s = = Eut
wm T M 7 7 7 A340 0L FONva0 - LMD HOLIAS
- VI8 NI 01 I - NI HOLTAS
YOLIINNDD 13701A 3dI4LS IVI8NId
MZHEZM E%J S+I+8 Lavis
EILL) E%L A+ X | ¥+I+8 NIy 2
I8 a0 340 3NON 440 1
30 HILTAS A AYW. LINIHID NOILISOd
nid
—Hmazl\%
Y0
0ION3IOS BB 34118 /3N ——— 3N A WNIHEL
X WNINEL
BN @ e SR
I8 0 i) 0K
Bl
03 E ¥ WNINAL /
™o o e 5 M — :
vl LTk T WNIWeAL
NYL 0
NOLLINOT S IWNIKAL
| e (N
1 300
7 iE]
130
HOLIAS Old ‘3313W SNOH A TUNINSAL
JSAEINLEN X NIN3L
- AR V1S S TUNINAL
2 2 2R g 3 3 - 2
= =5 a3 2 2 £ E & =z = HILIAS O1d 33130 aNOH I WNIW¥AL
A¥ILLYE 8 TYNINAL
301Y 93 30YLI0A ¥ WNINEAL
&
m SNOTLI3NNDD TYNIWS3L

ONNO¥9

(01d)
HILMT)
Rit-TRERE]

HILIAS
JAEN

T0AINDD N0
AYHD Ly

1NANT 3004
JNAETAEN

30010 30K
AYE0 VIS

1¥3S NI
A0LYe3dD0 HLIN 03800 ST HILIAS

-20-



(10 SITONYH) NOTLISOd 007

TYALMEN NI S$3A3T HLIN NADHS
039Y9N3 Divda

HLIN NNOHS
AV AV

T 13VIS T0dINDD T0dINDD

R NDILOW H1 NOTLON Hd
T S (030N 10N
° o ONISSOY] STIIM

— —L

g g g 7 2% 55388 SRR 5 2 5= e CITINDI S3HIN

28|82 22 2R - z B N

JINYa0

QION3TOS 9T
0Ly I3y

N33 0

ELECTRICAL LOGIC SCHEMATIC

D INTING

3NSS34d 110

1 0

0IONTTOS ,
YALWLS IS 218/3NV0
03
Al +

ENE o
i 02 .

— TEY ) p—
v 0c JERITY

A8
A
A
0v18
A3

1370IA 3
\ 1]
LI an M/,/ow

XV 8ONId

_‘M/W/AY
7’ ,
A28 e
130 _J
80 -
— E MQDI
IO

— Jw

oo

NvL

——— TND

AoT3A

NV

034

——

(0Ld)
HILMTD

JId133

NAD

=
=
=

HILINS
INEN

JLENN
A0LY340 HLTH NADHS

NADaE
A3
A8

e 1

NYL
NYL

13701A

00N
INAEINLUEN

S+I+4d LavlS E
A+ X | v+I+8 NS 2
3INON 40

S AVW. LINJHE1D NOILISOd

HILIAS
0ld

(NI HILINS ) 030YONESIO

Old HLIN NADHS

HILIAS
NOILINOL

A TYNIWHEL

X TYNIWAEL

¥ WNIHEAL / ||

8 NI T TNIRAL

S TNIWL

-21-



NOTES

-22-



SEE EXMARK’S COMPLETE LINE OF ACCESSORIES

MID-MOUNT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM ROLL OVER PROTECTION SYSTEM (ROPS)

DECK LIFT ASSIST KIT
HITCH KIT
LAZERLOCKER
LIGHT KIT
MICRO-MULCH SYSTEM

SNOW BLADE
SUN SHADE
TRASH CONTAINER
TURF STRIPER
ULTRA VAC COLLECTION SYSTEM

OPERATOR CONTROLLED DISCHARGE ULTRA VAC QUICK DISPOSAL SYSTEM

OUT-FRONT RIDING ACCESSORIES

CUSTOM RIDE SEAT SUSPENSION SYSTEM SNOW BLADE

DUAL-TAIL WHEEL
FLOOR PAN EXTENDER
HITCH KIT
LIGHT KIT
MICRO-MULCH SYSTEM

SNOWBLOWER
SUN SHADE
TRASH CONTAINER
ULTRA VAC COLLECTION SYSTEM
ULTRA VAC QUICK DISPOSAL SYSTEM

ROLL OVER PROTECTION SYSTEM (ROPS) WEATHER CAB

ROTARY BROOM

WALK-BEHIND ACCESSORIES

GRASS CATCHER
LAZERLOCKER
MICRO-MULCH SYSTEM

Place Model No. and Serial No.
Label Here (Included in the Literature
Pack or Fill in Below

Model No.

Serial No.

© 2007-2008 Exmark Mfg. Co., Inc.
Industrial Park Box 808

Beatrice, NE 68310

All Rights Reserved

www.exmark.com

TURF STRIPER
STANDON

Date Purchased

Engine Model No. and Spec. No.

Engine Serial No. (E/No)

Part No. 4500-258 Rev. B

(402) 223-6300 @Eak
Fax (402) 223-5489 ®
Printed In USA.




